Mounting Plate Coverplate

Fasteners included:

Polebox Compact series 4 pes screw Méx12
E-no: 2700450 4 pcs nut M6
Assembly instructions 4 pcs springwasher M6

All electrical installation work must be carried out by an authorized

installer and meet the installation requirements in the country of use.
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/ The plate is intended to use as a cover when
~ there is no charger to attach to one side of
0 the Polebox compact.
0 /
. /
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Mounting the Coverplate to the
Polebox Compact:
Use the M6x12 screws when mounting the
mounting plate to the Polebox compact unit.
N J
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Montageplat Tackplat sk M2
Polebox Compact-serien astmutter Mo

4 st fjaderbricka Mé
E-nr: 2700450 st fjaderbricka
Monteringsanvisning

Allt elinstallationsarbete maste utféras av en auktoriserad installator
och uppfyllainstallationskraven i anvdandningslandet.
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/> Montageplat Tackplat ér i forsta hand avsedd
som tackplat néringen EV-laddbox ska

0 monteras pd ena sidan av Polebox Compact.

Montering téckplat:

Anvand de medfdljande M6x12
skruvarna for att montera
montageplaten i Polebox
compactenheten.
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